
ANNUAL 
ENVIRONMENTAL 
REPORT

2011



BATKEN

OSH

DJALAL-ABAD

TALAS BALYKCHI

CHOLPON-ATA

BOKONBAEVO

BARSKOON

KYZYL-SUU

KARAKOL

NARYN

BISHKEK



TABLE OF CONTENTS





TABLE OF CONTENTS

3

 1 INTRODUCTION

 1.1 Requirements ........................................................................................................................................................................... 13

 1.2 Overview .................................................................................................................................................................................... 13

 2 KOC SUMMARY 

 2.1 Operations Summary ............................................................................................................................................................ 17
[...]
The data analysis (lowering of creep rates along the downstream) shows that the shear key operates as original 
«door limit» which stops the creep of the upper part of the dam sliding down over the permafrost which is satu-
rated by ice and instable silty and clayey permafrost grounds which were not excavated during the previous con-
struction works before 2006.

The shear key and buttress system as a “spring” must undergo a certain deformation before it can bear a load. The 
project planned measures will lead to the gradual decrease of displacement rates during the construction and 
operations. The monitoring data of the dam displacement confirm the aforesaid. Before the beginning of works on 
strengthening of tailings dam (from April 1999 up to the end of 2006) the dam horizontal displacement was about 
280 mm or 36 mm in a year. From the end of 2006 (after the first construction phase of shear key and buttress) up 
to December 2011, the maximal horizontal displacement of the dam was about 118 mm or about 24 mm in a year, 
i.е. the displacement rate has decreased to 1.5 times. At such rate (decrease of displacement rate of 12 mm for 
4.5 years) it can be supposed that it will be reduced up to 3 mm in a year or lower up to the year 2025.

Settling Plates. Settling plates identify the dam body base settlement. The Settling plate’s data show that practi-
cally, there is no dam base settlement.  During the survey the data is changing at the error limits.

Piezometers. The monitoring of water level and filtration in the dam was conducted by the use of 28 piezometers. 
The level of water/ice in piezometers is actually at the level of original surface or lower. The annual seasonal fluc-
tuation of ground water level is about 1m as per piezometers. 

Thermistors. For determination of the dam body temperature 42 vertical and inclined thermistors are used. The 
survey data of thermistors at the end of the year showed that those situated deeply in the dam body and at the 
base had the temperature about zero or in the limits of –1.8 to +0,9°С. 

Seepage. Seepage from the tailings dam was identified in the initial design of the Kumtor Tailings Dam. This has 
occurred in one location of the dam where the old Arabel River previously ran through the TMF valley before 
the commencement of the Kumtor project. Seepage commenced in 1998 and had a tailings water component 
although cyanide levels were low and likely reduced through the groundwater flow path. Seepage monitoring 
stations DSW-1 and DSW-2, consisting of flow weirs were established along the old channel and along the Kum-
tor main road parallel to the dam. In 2002 KOC followed Golder Associates recommendation and established a 
standby seepage collection and return system in the unlikely event that the water quality would change.

The cumulative flow rates at DSW1 and DSW2 (the toe of the dam) have been consistently decreased from 2001 to 
2006 as follows and there was no seepage since 2007:

 � 2001 to 2002: decrease of approximately 12%;
 � 2002 to 2003: decrease of approximately 45%; and



Section 8. TAILING DUMP, WATER BALANCE, TREATMENT FACILITIES

93

 � 2003 to 2004: decrease of approximately 70%;
 � 2004 to 2005: decrease of 47%
 � 2005 to 2006: decrease of 86%
 � 2006 - 2007 : absence of seepage
 � 2007 - 2008 : absence of seepage
 � 2008 -2009 : absence of seepage
 � 2009-2010 : absence of seepage
 � 2010-2011 : absence of seepage

The absence of seepage at the toe of the dam is explained by the reason that starting from 2000 KOC is carrying 
out shear key and buttress construction with the removal of the ice logged layers at the base of the dam by in-
washing the fine-grained tailings fractions upstream of the dam, and also as a consequence of decreasing hydrau-
lic gradient at the dam by distancing the pond shoreline from the dam. 

Some water is accumulated at the runoff ditches and is collected near the auxiliary pump station at the toe of the 
dam in spring/summer time. This is caused by permafrost overlay defrosting and atmosphere precipitations (the 
most part of which fall at this period).

Table 8-1:   Monitoring data at the station DS4

 May 11 May 20 June 3 June 10 July 8 July 28 Aug 5 Sep 18 Oct 12 Oct 19

Parameters            

рН  7.9 8.6 8.0 8.3 7.4 7.97 7.7 7.65 7.8 8.2

Metals   

Cu mg/l <0.005 <0.005 <0.005 0.007 <0.005 <0.005 <0.005 <0.005 <0.005 <0.005

Fe mg/l 0.36 0.46 0.28 0.27 0.206 0.22 0.33 0.166 0.17 0.33

Nutrients  

NH3-N mg/l <0.1 <0.1 <0.1 <0.1 0.06 0.08 0.08 <0.04 0.06 0.12

TSS mg/l 14 17 2 8 3 2 2 6 1 15

Trace Constituents  

CN-T mg/l 0.008 <0.005 0.011 0.012 0.022 <0.005 0.006 0.006 0.002 0.009

It can be seen from the data in the above table the concentration of Сu, Fe и CN, Zn, NH3-N is in general equal or 
below the limit of detection. TSS data are at very low rates. 

8.3 DIVERSION DITCHES 

The Upper Diversion Ditch (UDD) and the Lower Diversion Ditch (LDD) were in a satisfactory state throughout the 
year. 

The monitoring is conducted with the help of piezometers situated along the UDD. The ice was in the piezometers 
PZ-UD#2 and PZ-UD#3, the water was in the other ones.  

The monitoring is also conducted with the help of piezometers situated along the LDD. All piezometers (except PZ 
-LD#4) were frozen. A pipe culvert bridge located on the cross of LDD and a road to the UDD has been filling by ice 
every year in winter. At the beginning of melting period in spring the pipe has to be cleaned to avoid the overflow 
from the ditch. In February-March 2011, a new square culvert bridge of inside size of 2m x 2m was built. It has two 
times larger throughput comparing to the previous one. 

8.4 DRILL WORKS AND INSTALLMENT OF NEW MONITORING DEVICES ON 
PETROV LAKE TAILINGS DAM AND MORAINE

On November 18–24, the drill works were performed on the dam to restore some monitoring devices which have 
been destroyed due to the effect of dam construction in 2011. The new gages were also added. 10 holes have been 
drilled, where 3 thermistors and 7 inclinometers were installed. They will be implemented to the dam monitoring 
system starting from January 1, 2012.



94

ANNUAL ENVIRONMENTAL REPORT KOC   2011

0

5

10

15

20

25

30

35

2007
2008

2009
2010

2011

BOD 5 values by the side of MAD

MAD

BOD5

From September 28 to October 2, the drillers of KyrgyzGIIZ Ltd. drilled 19 wells, as a part of   engineering-geologi-
cal exploration program conducted at the area of future location of ETP (Effluent Treatment Plant). In the middle of 
December KyrgyzGIIZ provided to KOC with the report regarding the exploration results. This report was provided 
to the ECO Service SPF for examination and further usage as the part of ETP transferring project.    

On November 24-27, 4 wells were drilled on the moraine of the Lake Petrov. 4 piezometers and 4 thermistors were 
installed there for monitoring.  

On December 19-20, 3 wells were drilled on the moraine of the Lake Petrov, the surveyor’s stations were installed 
there. 

On December 23-25, 9 stations to monitor a potential surface displacement were installed on the moraine of the 
Lake Petrov. 

8.5 WATER TREATMENT SYSTEM

In 2011, the Environmental Department continued to operate the Potable Water Treatment Plant (WTP), Sewage 
Treatment Plant (STP) and Effluent Treatment Plant (ETP). As part of KOC’s Continuous Improvement Program (CIP), 
a significant amount of test work was done to improve the efficiency of the ETP and to reduce the treatment costs. 

The WTP, STP and ETP complied with all standard requirements. 

8.5.1 SEWAGE TREATMENT PLANT

The Sewage Treatment Plant (STP) operating at the mine site is the unique one due its altitude location (3,630m 
above sea level), harsh weather conditions and oxygen deficiency. There are no biological treatment plants oper-
ating in the similar conditions in the republic. 

In 2011, the Sewage Plant operated successfully in terms of Biological Oxygen Demand (BOD) reduction, Total 
Suspended Solids reduction and Nitrification. 

An average daily flow of sewages for treatment was 448 m3/day. 

Discharge values of parameters were improved significantly, especially BOD5, after installment of the additional 
KU-200.   

Temperature, dissolved oxygen and MBAS impact the treatment quality of sewage. 

The liquid effluent wastes generated during the winter months were stored in a holding pond and a discharge 
from this pond occurred only in the summer months after receiving a permit for discharge. 

The quality of the discharged treated sewage complied with MAD (Maximum Allowable Discharge) permit stan-
dards approved in 2011. Figure 8-2 shows the BOD5 data as per the MAD requirements according the years.

Figure 8-1:   BOD5 and MAD norms

Sewage Treatment Plant Flowsheet

A flowsheet demonstrating how sewage water is treated at the Kumtor Mine is shown in Figure 8-3. A detailed 
explanation of KOC’s Sewage Plant is provided in Appendix A as part of the description of KOC’s operations.



Section 8. TAILING DUMP, WATER BALANCE, TREATMENT FACILITIES

95

Figure 8-2:   STP flowsheet

Treated Sewage Collection Ditch 

Camp grey water

Blower air

Chlorine Contact Tank

KU-200 Three Sewage Digestors

Treated Sewage Holding Pond 

To Kumtor river

Compliance Sampling

Two sumps with screen/Aeration

The treatment effectiveness as per BOD5 data is– 96.5 %
Table 8-2:   STP data

Parameter Input - RS1, мг/л Output - S1.1 мг/л MAD – 2011, mg/l

MBAS 11.1 0.4 2,09

Ammonium 11.2 5.5 10,89

BOD5 271.6 10.2 32,46

TSS 390.1 23.2 341,4

Nitrate 1.2 6.6 11,39

Nitrite 0.03 0.7 4,05

Sulphate 45.3 84.4 338,03

Chloride 33.5 39.8 350

8.5.3 POTABLE WATER TREATMENT PLANT (PWTP)

In 2011, the potable water was pumped from Petrov Lake using an insulated six-inch line. As previous, the raw 
water was treated through flocculation, filtration and chlorination. 

In 2011, the plant treated 175,315 m3 or 6% more than in 2010. A simplified flow sheet of the lower site potable 
water treatment plant is shown in Figure 8-3. The Potable Water Quality for 2011 is described in the Section 6 as 
the sampling and analysis of site drinking water is a part of EMAP program.



96

ANNUAL ENVIRONMENTAL REPORT KOC   2011

In December 2011, the filter fillers (an activated carbon and quartz sand) of ARTAS-1 and ARTAS-2 were replaced 
with the help of manufacturer special.

Figure 8-3:   Flowsheet of Water Treatment Plant at the Lower Site

Petrov Lake Plumbing Freshwater Storage Transfer pumps Oxygen enrichment

Sand Filters

Activated 
Carbon 
Filters Potable Water Storage Transfer pumps UV Lamp Treatment 

Water disinfection

Water Quality Testing 

Water consumption

Secondary clarifier Primary clarifier Chemicals for Flocculation Clarifying tank

Figure 8-2 shows the usage of potable water at mine site starting from 2007. 

Figure 8-2:   Historical potable water usage

130000

135000

140000

145000

150000

155000

160000

165000

170000

175000

2007
2008

2009
2010

2011

The mine water consumption diagram

m3

Water volume

The annually increase in water consumption is attributed to the additional employees in the main KOC depart-
ments including the underground and contractors. 

Potable water usage for upper site area was recorded as 18,900 m3.

8.5.4 EFFLUENT TREATMENT PLANT

In 2011, 5.012 M м3 of effluents were treated. In general, the level of substances in the treated effluents discharged 
to the Kumtor River and at the EMZ complied with the set standards. 

The electronic metering devices were set on the reagent’s lines for a constant control and timely regulation of the 
reagents’ dose supplied for the treatment. 



Section 8. TAILING DUMP, WATER BALANCE, TREATMENT FACILITIES

97

In 2011, a supply of caustic soda to the second pond was restarted for more effective precipitation of heavy metals 
and compliance with set MAD. A precipitation of heavy solids occurs faster if water рН is more than 9. Thus, the 
level of pH in the second pond was in the limits of 11 to improve the indices of the heavy metals in the discharges. 

The indices of water chemical content in the tailings pond continued to show low levels of Iron cyanide complexes 
as before. In total, the chemistry data of the treated water was similar to the previous years. 

Effluent Treatment Plant Flowsheet. The ETP at Kumtor is based on the patented INCO Ltd. SO2 Cyanide Destruc-
tion Process with a metals settling pond and pH adjustment on discharge. A simplified flowsheet is shown below 
in Figure 8-3. 

A total of 4.9 M m3 of treated water was discharged to the Kumtor River, which included the runoff and snowmelt 
that accumulated in the Pond # 3 during a snow melting season. In 2011, the discharge to the River Kumtor was 
less than the volume of treated water because in the course of preventive works conducted at the end of the sea-
son, the treated effluents were pumped to the tailings dump from the ponds #1 and #2.

Figure 8-3:   Effluent Treatment Plant Flowsheet

Tailing Pond
Pump Station #1

Treatment Plant Chemicals
Blowers

Pond #2

Pond #3

Pond #1
Pump Station #2

pH adjustment for Discharge

Discharge to Environment

Compliance  Sampling

In 2011, the monthly levels of substances in the treated effluents were lower than the MAD limits including the 
cyanides (table 8-3) and excluding sulphates and sodium. A high content of these substances are related with ETP 
production process because sodium metabisulphate is used for cyanide decontamination. At the control station 
the aforesaid parameters were in the MAD limits (table 8-3)

According to EMAP the monitoring of water quality at the control station (W1.5.1 – КЗС) is conducted to confirm a 
compliance of Maximum Allowable Concentration (MAC) of substances set for domestic water use.

At the control station the most parameters were in compliance with MAC limits or lower (table 8-4). The indices of 
manganese, magnesium, iron and aluminum were higher the MAC limits which is generally typical for the natural 
levels of these substances in the natural water.



98

ANNUAL ENVIRONMENTAL REPORT KOC   2011

Table 8-3:   Monthly average data of ETP water quality at the control station.

Parameter Т8.1
Т8.4

May June July August September October

Mg 6.86 8.8 3.91 4.82 5.88 5.375

Na 420.85  459.5 558 585 587.5 589.5

SO4 773.57  815 870 900 930 1095

Cu 22.01 0.076 0.111 0.087 0.098 0.113 0.199

Fe 1.61 0.748 0.272 0.304 0.541 0.170 0.255

Mn 0.01 0.099 0.047 0.012 0.017 0.014 0.032

Mo 0.33 0.138 0.184 0.243 0.304 0.268 0.257

Ni 0.59 0.006 0.009 0.005 0.005 0.006 0.008

Zn 0.21 0.007 0.008 0.005 0.004 0.001 0.001

NH3 0.3 0.34 0.43 0.42 0.40

TSS  2.67 8 20.9 2.6 1 1

CN-free 9.77 < 0.005 < 0.005

CN-total 38.59 0.050 0.053 0.065 0.068 0.056 0.072

CN-wad 33.40 0.024 0.026 0.040 0.044 0.037 0.042

Table 8-4:  Concentration of substances at the control station (W1.5.1)

Parameter MAC May June July August September October

Mg 50 33.200 45.200 44.700 24.500 53.750 73.800

Na 200 6.560 39.200 33.200 14.200 59.850 63.200

SO4 500 239 229 182 135 297 535

Al 0.5 2.158 0.638 3.768 4.918 1.605 1.108

Cu 1 0.006 0.008 0.010 0.007 0.007 0.014

Fe 0.3 3.673 0.849 5.338 6.148 1.857 1.509

Mn 0.1 0.073 0.173 0.366 0.184 0.664 0.812

Mo 0.25 0.004 0.020 0.019 0.009 0.022 0.021

Ni 0.1 0.008 0.009 0.012 0.011 0.011 0.014

Zn 1 0.008 0.004 0.009 0.015 0.009 0.012

CN-free 0,035 0.005 0.005 0.005 0.005 0.005

CN-total - 0.005 0.058 0.040 0.046 0.059 0.073

CN-wad - 0.005 0.007 0.017 0.014 0.009

8.6 PETROV LAKE WATER BALANCE

In 2011, Petrov Lake water balance was carried out with the river flow information, water usage and discharge 
information to determine what percentage of the Mill total inflow was utilized. 

In order to determine the effect of water use by Kumtor on Petrov Lake water balance, measuring was made at 
all outlets of the lake. This included gauges on the lake itself to measure elevation changes, flow meters on the 
water line that transports water to the Mill to measure water consumption, a flume in the Kumtor River, and 